
ARMY TM 5-813-3
AIR FORCE AFM 88-10, Vol 3

WATER SUPPLY, WATER TREATMENT

.

D E P A R T M E N T S  O F  T H E  A R M Y  A N D  T H E  A I R  F O R C E
16 SEPTEMBER 1985



TM 5-813-3/AFM 88-10, Vol 3
●

REPRODUCTION AUTHORIZATION/RESTRICTIONS
This manual has been prepared by or for the Government and, except to the extent indicated below, is public prop
erty and not subject to copyright.
Copyrighted material included in the manual has been used with the knowledge and permission of the proprietors
and is acknowledged as such at point of use. Anyone wishing to make further use of any copyrighted material, by it-
self and apart from this text, should seek necessary permission directly from the proprietors.
[...]
(4) Reduction of Volatile Organic Compounds
(VOCs). Recent studies have shown that aeration can
be successfully employed to reduce volatile organic
compounds (VOCs) such as total Trihalomethane
(TTHM) concentration in chlorinated water to meet
current US EPA regulations limiting TTHM concen-
trations. Aeration by diffused air or multiple-tray
aerators can reduce TTHM concentration at low cost,
with cost increasing with higher concentrations of Tri-
halomethane (THM). Counter-current packed tower
aeration is most efficient in achieving mass transfer of
VOC.

e. Aeration summary. Where icing is a problem and
the aerator must be housed, artificial ventilation by
fans or blowers is necessary. An enclosed induced- or
positive-draft aerator requires approximately 3.5 to 6
standard cubic feet of ventilating air per gallon of wa-
ter aerated. Thus, for an enclosed aerator operating at
a rate of 1.5 mgd, air requirements will be in the range
of 3600-6200 standard cubic feet of air per minute.
Positive-draft aerators employing the higher air-flow
rates exhibit the highest efficiency for the addition
and removal of dissolved gases and oxidation of iron,
manganese, and sulfide. Counter-current packed col-
umn aeration is particularly efficient to remove vola-
tile organic compounds, Requirements for a natural
draft, multiple-tray aerator having an overall height of
10 feet will be approximately 1,7 kilowatts per mgd of
aeration capacity, Power demands for forced draft
units will be greater. In general, aeration is worthy of
consideration in connection with the treatment of
groundwater supplies in conjunction with lime soften-
ing and for the removal of some VOCs. Surface waters
usually exhibit low concentrations of carbon dioxide,
no hydrogen sulfide and fairly high dissolved oxygen.
As a consequence, aeration is not required for the re-
moval or addition of these gases. However, surfaces

waters contain higher levels of THM precursors than
groundwaters and therefore a need for aeration may
arise to reduce TTHM following chlorination. Water
high in the bromine-containing THMs are difficult to
treat by aeration and other methods of removal should
be used, such as coagulation and flocculation or con-
tact with granular activated carbon.

2-4. Coagulation and flocculation.

Coagulation and flocculation processes are defined as
follows: “Coagulation” means a reduction in the forces
which tend to keep suspended particles apart. The
joining together of small particles into larger, settle-
able and filterable particles is “flocculation.” Thus,
coagulation precedes flocculation and the two process-
es must be considered conjunctively.

a. Purposes of coagulation and flocculation. Raw
water supplies especially surface water supplies, often
contain a wide range of suspended matter, including
suspended minerals, clay, silt, organic debris and
microscopic organisms ranging in size from about
0.001 to 1.0 micrometer. Small particles in this size
range are often referred to as “colloidal” particles.
Larger particles, such as sand and silt, readily settle
out of water during plain sedimentation, but the set-
tling rate of colloidal particles is so low that removal
of colloidal particles by plain sedimentation is not
practicable. Chemical coagulation and flocculation
processes are required to aggregate these smaller par-
ticles to form larger particles which will readily settle
in sedimentation basins. The coagulation-flocculation
processes are accomplished step-wise by short-time
rapid mixing to disperse the chemical coagulant fol-
lowed by a longer period of slow mixing (flocculation)
to promote particle growth.

b. Chemical coagulant. The most frequently used
chemical coagulant is aluminum sulfate (Al2

(SO 4)3 14H 2O). This aluminum coagulant is also
called “alum” or “filter alum,” and dissociates in water
for form S04 =, Al3+ ions and various aluminum hy-
droxide complexes. Other aluminum compounds

Magnesium hydroxide (Mg(OH)2), is also an effective
coagulant, Organic polyelectrolyte compounds, ap-
plied in low dosages alone or in combination with the
metal coagulant, are also employed, Polyelectrolytes
are high-molecular-weight polymers that dissociate in
water to give large highly charged ions, The polyelec-
trolytes and dissociated ions destabilize the colloids
and promote their settling, These polymers can be clas-
sified an anionic, cationic or nonionic according to
their dissociated polymeric ions being negatively

2-4



TM 5-813-3/AFM 88-10, Vol 3

charged, positively charged or both negatively and
positively charged,

c. Coagulation for Removal of Trihalomethane
Precursors. Recent US EPA regulations limit allow-
able TTHM concentrations in finished potable water
(see para 2-13). To help meet the current maximum
contaminant level (MCL) of 0.10 mg/L for TTHM,
trivalent metal ion coagulant, such as aluminum sul-
fate or ferrous sulfate, and a variety of organic poly-
electrolytes have been used to remove THM precursors
before chlorination. Naturally-occurring THM precur-
sors, such as humic and fulvic compounds, are only
partially removed by coagulation and filtration. For
coagulation with alum, a pH of between 5 and 6 is the
optimum for the removal of fulvic and humic acid com-
pounds. Ferrous sulfate exhibits an optimum pH for
removing organic compounds of between 3 and 5. Ful-
vic acids require twice the dosages of alum needed for
humic acids, The addition of anionic polymers at doses
from 1 to 10 mg/L can also provide some removal of
humic compounds. The efficiency of removal depends
upon the type and concentration of organic compounds
present in the water supply, pH, coagulant dose, and
solids-liquid separation step. Optimum precursor re-
moval can only be estimated using laboratory simula-
tion techniques, such as simple jar testing, followed by
settling or removal of precipitated colloids with mem-
brane filters. This procedure can provide the informa-
tion necessary to determine the optimum conditions
for the removal of trihalomethane precursor com-
pounds. Monitoring of the removal of organic precur-
sor compounds by coagulation and filtration can be fa-
cilitated by the measurement of total organic carbon.

d. Design criteria for mixing. Criteria for rapid- and
slow-mix processes have been developed on the basis of
detention time, power input, velocity gradient (G) and
the product (Gt) of velocity gradient and detention
time. The values of G and Gt are computed from:

Gt = product of G and t, a dimensionless number
where

P = the power dissipated in the water (ft-lb/see)
u =

V = volume of mixing basin (cubic feet)
t = mixer detention time (seconds)

e. Rapid mixing. For rapid-mix units, detention pe-
riods usually range from 10 to 30 seconds with in-
stalled mixer power approximately 0,25 to 1.0 hp per
mgd. Power and detention time should be matched so
that values of G will be in the approximate
range: 500-1000 see-1. A wire-to-water efficiency of
80 percent, a water temperature of 50 ‘F, a power in-
put of 1.0 hp per mgd and a detention time of 10 sec-

onds, yield a G value of about 1000 see-l and a Gt
value of 10,000. Similarly, a 30-second detention time
gives a G value of about 600 and a Gt value of 18,000.
Long detention period for rapid-mix basins should be
avoided because of higher power requirements and in-
ferior coagulation results. The rapid-mix basin should
be designed to minimize short circuiting.

f. Slow mix, For slow-mix (flocculating) units, de-
tention periods should range from 30 minutes to 60
minutes, with installed mixer power of approximately
0.1 to 3.5 hp per mgd. G values in the range of 20 see -1

to 100 see-l are commonly employed, Corresponding
Gt values will, therefore, be in the range of 36,000 to
360,000. Tapered, slow mixing with G decreasing
from a maximum of about 90 see-l down to 50 see-1

and then to 30 sec -1 can be used and will generally pro-
duce some improvement in flocculation. Somewhat
higher G values, up to 200 see -1, are employed in some
water softening plants. For normal flocculation, using
alum or iron salts, the maximum peripheral speed of
the mixing units should not exceed about 2.0 fps and
provision should be made for speed variation. To con-
trol short circuiting, two to three compartments are
usually provided. Compartmentation can be achieved
by the use of baffles. Turbulence following flocculation
must be avoided, Conduits carrying flocculated water
to sedimentation basins should be designed to provide
velocities of not less than 0.5 fps and not more than
1.5 fps, Weirs produce considerable turbulence and
should not be used immediately following flocculation.

2-5. Sedimentation basins.

Sedimentation follows flocculation, The most common
types of sedimentation basins in general use are shown
in figures 2-1 and 2-2. A recent innovation in clari-
fiers is a helicai-flow solids contact reactor, consisting
of a above ground steel conical basin as shown in fig-
ure 2-3. However, these above ground basins require a
high head and additional pumps may be required. A
minimum of two basins should be provided to allow
one unit to be out of service for repair or maintenance.
The design must include arrangements that permit use
of a single basin when necessary.

a. Design criteria. The design of a sedimentation
tank is based on the criterion as listed in table 2-1,
The sedimentation basins should have adequate capac-
ity to handle peak flow conditions and to prevent ex-
cessive deteriorated effluent water qualities. The
above design data represent common conditions,
higher overflow rates may be used at lime softening
plants and at some plants employing upflow clarifica-
tion units as indicated in the tables of Water Treat-
ment Plant Design by ASCE, AWWA, CSSE (see app
E). Unusual conditions may dictate deviation from
these general criteria. Detention time in the range of 8
to 12 hours, or more provided in several stages, maybe

2-5



TM 5-813-3/AFM 88-10, Vol 3

 



—.

—

TM 5-813-3/AFM 88-10, Vol 3

2-7



TM 5-813-3/AFM 88-10, Vol 3



TM 5-813-3/AFM 88-10, Vol 3

b. Flocculation-sedimentation basins. Units of this
type, usually circular, combine the functions of floc-
culation, sedimentation and sludge removal, Floccula-
tion is accomplished in a circular center well, Sedimen-
tation occurs in the annular space between the floc-
culation section and the perimeter effluent weir. De-
sign criteria are generally similar to those applicable

— to separate units.
c. Suspended solids contact basins, Basins of this

type combine rapid-mixing, flocculation, sedimenta-
tion, and sludge removal in a single unit. Coagulation
and flocculation take place in the presence of a slurry
of previously formed precipitates which are cycled
back to the mixing and reaction zone. Upflow rates at
the point of slurry separation should not exceed about
1.0 gpm per square foot for units used as clarifiers fol-
lowing coagulation and approximately 1.5-1.75 gpm
per square foot for units used in conjunction with lime
softening.

2-6. Fi l tration.

Filtration of water is defined as the separation of col-
loidal and larger particles from water by passage
through a porous medium, usually sand, granular coal,

2-9



TM 5-813-3/AFM 88-10, Vol 3

on a 50-mesh (U.S. Series) sieve. Approximately 100
percent by weight, of the sand should pass the
16-mesh sieve and 90 to 100 percent be retained on a
50-mesh sieve. Filter sand should be clean silica sand
having a specific gravity of not less than 2.5. The
hydrochloric acid volubility of the sand should be less
than 5 percent.

(b) Anthracite. Anthracite is an alternative me-
dium consisting of hard anthracite coal particles. The
effective size commonly ranges from about 0.45 mm to
0.6 mm with a uniformity coefficient not to exceed
1.7. The hardness should not be less than 2.7 on the
Moh scale and the specific gravity not below 1.4. Also,
the anthracite should be visibly free of clay, shale, and
dirt.

(c) Multimedia. Multimedia filters employ two
or three layers of media of different size and specific
gravity. A common arrangement, the dual media
filter, is 20 inches of anthracite overlaying a sand
layer of approximately 8 to 12 inches. The anthracite
layer has size range of about 0.8 to 2.0 mm; the sand
layer, about 0.4 to 1.0 mm. Tri-media filters employ an
18-inch anthracite layer, an 8-inch sand layer, and an
underlying 4-inch layer of garnet or ilmenite having a
size range of 0.2 to 0.4 mm. Garnet has a specific grav-
it y of about 4, and ilmenite about 4.5.

(3) Filter gravel and underdrains, The filter media
is commonly supported by a 10- to 18-inch layer of
coarse sand and graded gravel. The gravel depth may
range from 6 inches to 24 inches, depending on the fil-
ter underdrain system chosen. The gravel should con-
sist of hard, rounded stones having a specific gravity
of at least 2.5 and an acid volubility of less than 5 per-
cent. A 3- to 4-inch transition layer of coarse (torpedo)
sand, having a size range of about 1.2 to 2.4 mm, is
placed on top of the filter gravel. Gravel size usually
ranges from about 0.1 inch to about 2.5 inches. Filter
underdrains may be constructed of perforated pipe
grids or various proprietary underdrain systems. A
variety of the latter are available. Design details for
pipe underdrains are given in numerous texts and
handbooks. Manufacturers will furnish design and in-
stallation criteria for proprietary systems.

(4) Sand, anthracite, gravel specifications. De-
tailed specifications for filter sand, anthracite and
gravel are contained in AWWA B100.

(5) Number of filters. Not less than two filters
should be installed regardless of plant size. For large
plants, rough guidance as to the number of filters to be
provided may be obtained from:

—N = number of filter units
–Q = design capacity in mgd

Thus, a 9 mgd plant would require eight filters.
(6) Size of filter units. The maximum filter size is

related to wash water flow rate and distribution. Nor-

mally, individual filters sizes do not exceed about 2100
square feet corresponding to a capacity of about 6 mgd
at a flow rate of 2.0 gpm per square foot. A unit of this
size would require a maximum backwash water rate of         
about 60 mgd, which is excessive. Consequently, it
should be divided into two parts of equal size arranged
for separate backwashing. Total filter depth should be
at least 9 feet.

(7) Filter backwash. Backwash facilities should be
capable of expanding the filter media 50 percent. This
will require wash rates in the range of 10 to 20 gpm
per square foot. Backwash water can be supplied by a
backwash pump or from elevated storage provided spe-
cifically for this purpose. Filter down-time during
wash periods commonly average 10 to 20 minutes in-
cluding a 5- to 15-minute wash period. For a 15-minute
backwash of a single unit, at maximum rate, the wash
water volume will be 300 gallons per square foot of fil-
tration area in that unit. In addition to backwashing,
auxiliary scour is commonly provided. This aids in
cleaning the filter and is commonly accomplished by
rotary or fixed surface-wash equipment located near
the top of the bed. It is operated for a time period
equal to that of the backwash, Water pressures of
40-100 psi are required for surface-wash operation at
a rate of 0.5 gpm per square foot. Air scour may also
be employed but is not generally used. If an independ-
ent washwater storage tank is used, it must refill be-
tween washes. Tank capacity should be at least 1.5
times the volume required for a single wash.

(8) Wash water troughs. Wash water troughs
equalize the flow of wash water and provide a conduit
for removal of used water. Two or more troughs are
usually provided. The elevation of the trough bottoms
should be above that of the expended bed. The clear
horizontal distance between troughs should not exceed
5 to 6 feet, and the top of the troughs not more than 30
inches above the top of the bed.

(9) Filter piping and equipment. Essential filter
[...]
ing plant and must be selected on the basis of reliabil-
ity. Another important item requiring careful consid-
eration by the designer is chemical storage. Depending
on the size of the plant, bulk or bag unloading and stor-
age for lime and soda ash must be provided. Storage
equivalent to at least 30 days average use shall be pro-
vided. Caustic soda, if used, will generally be pur-
chased as a 50 percent solution and appropriately sized
storage tanks must be provided for this chemical.

(f) Sludge disposal. A disadvantage of any lime
softening process is the production of a large mass of
sludge of high water content. Provision for its disposal
in an environmentally acceptable manner must be
made and this problem must be carefully considered in
connection with softening plant location and design.

c. Cation exchange softening. Hardness is caused
principally by the cations calcium and magnesium, and
cation exchange softening is accomplished by exchang-
ing these ions for a cation, usually sodium, which does
not contribute to hardness. This exchange is achieved
by passage of the water through the bed of a granular

change water softeners at fixed military installation
shall use polystyrene resins as the softening media.
Such resins must have a hardness exchange capacity of
at least 25,000 grains of hardness per cubic foot of res-
in.

(2) Regeneration of ion exchange softeners. The
regeneration process generally involves three steps: (1)
backwashing, (2) application of regeneration solutions,
and (3) rinsing.

(a) Back washing. The purposes of water soften-
er backwashing are generally the same as the purposes
of filter backwashing. Any turbidity particles filtered
out of the water during softening are removed by the
backwashing process. For polystyrene resin media, bed
expansions of from 50 to 100 percent are normally re-
quired, which involves backflow rates of 4 to 10 gal-
lons per minute per square foot of bed area. Backwash
periods generally range from 2 to 5 minutes. Ion ex-
change water softeners which operate upflow rather
than downflow will not require backwashing, but the
water to be softened must be virtually free of suspend-
ed matter.

(b) Application of salt brine. After the unit has
been backwashes, a salt solution is applied to the me-
dium in order to regenerate its softening capabilities.

Regeneration

TM 5-813-3/AFM 88-10, Voi 3

brines should be 10 to 15 percent solu-
tions of salt. The more salt used in the regeneration of
a softener, the more complete the regeneration will be,
and the greater the exchange capacity of the regen-
erated medium will be. The costs of the extra salt re-
quired to obtain the added exchange capacity must be
weighed against the advantages of the higher ex-
change capacity in order to determine which salt dos-
age to use. Salt consumption commonly ranges from
about 0.3- to 0.5-pound of salt per 1,000 grains of
hardness removed. The contact time of the brine with
the softening medium also has a direct effect on the
exchange capacity of the regenerated medium. Con-
tact times of 20 to 35 minutes will generally be used.

(c) Rinsing. After regeneration, the brine must
be rinsed from the unit before softening is resumed.
Disposal of backwash water, spent regenerant, and
rinse water must be carefully considered.

(3) Ion exchange water softeners. Although most
ion exchange softeners at military installations will be
downflow pressure softeners, softening can also be
achieved upflow. Larger ion exchange softening facili-
ties are often operated upflow in order to avoid the ne-
cessity of backwashing. In general, ion exchange soft-
eners are of two types; open gravity softeners and
pressure softeners.

(a) Open gravity softeners. Open gravity soften-
ers are constructed in much the same manner as rapid
sand filters, and the modes of operation are very simi-
lar. However, the ion exchange medium used in open
gravity softeners is much lighter than the sand used in
filters, so backwash rates for open gravity softeners
may also be operated upflow, but the softener will not
achieve any filtering effects so the influent water must
be virtually free of suspended matter.

(b) Pressure softeners. A polystyrene resin me-
dium used for pressure softening shall have a mini-
mum bed depth of 24 inches and physical properties
approximately the same as the following:

rate through
to 8 gpm per

square foot but must not exceed 10 gpm per square
foot under the most severe loadings. Severe reductions
in exchange capacity are experienced if the softener
operates at rates of flow in excess of 10 gpm per cubic
foot for sustained periods of time. With upflow soften-
ing, the rate of flow should be adjusted to maintain a
bed expansion of from 40 to 60 percent. The degree of
bed expansion is a function of both the flow rate and

2-23



TM 5-813-3/AFM 88-10, Vol 3

the temperature of the influent water, so the flow rate
must be decreased as water temperature decreases if a
constant bed expansion is to be maintained,

(4) Blending, An ion exchange softener operating
properly will produce a water having a hardness ap-
proaching zero. Inasmuch as it is not generally eco-
nomical nor desirable to soften all water to this low
hardness level, provisions, for blending the softened
water with the unsoftened water are desirable.

(5) Other factors affecting ion exchange soften-
ing,

(a) Turbidity, Turbidity particles present in the
water influent to the softener are deposited on the
softening medium and may cause losses of exchange
capacity and excessive head losses through the soften-
er. If turbidity levels are excessive, the particles must
be removed from the water prior to softening or spe-
cial backwashing procedures must be implemented.

(b) Bacterial slimes. Unless proper disinfection
is practiced, bacterial slimes can form in the softening
medium and cause excessive head losses and loss of ex-
change capacity. These slimes can be prevented or re-
moved through chlorination of’ feedwater or regenera-
tion water.

(c) Temperature. The loss of head through a wa-
ter softener is strongly affected by water temperature,
with lower head losses occurring at higher tempera-
tures. For example, at similar flow rates the head loss
through a softener at 1220 F. is only about 35 percent

ture affects the exchange capacity of the softener,
with a 10 to 15 percent increase at high operating tem-
peratures (>860 F.) over the exchange capacity at low
temperatures (32 to 50° F.)

(d )  I ron ,  manganese  and  a luminum.  If  i ron,
manganese, and aluminum are present in the influent
water, precipitates may be formed which coat the me-
dium particles and cause a loss of exchange capacity.
This problem can be avoided through treatment to re-
move the iron, manganese, and aluminum from the
water prior to softening. If iron fouling occurs it may
be possible to overcome it by periodic applications of
sodium bisulfite, sodium hydrosulfite, hydrochloric
acid, or sulfuric acid to the softening media. However,
these treatments should be implemented only after a
thorough study of the problem by someone experi-
enced in this area.

(e) Total hardness and sodium concentration. If
the total hardness exceeds 400 mg/L or the sodium

softener should be sized on the basis of the “compen-
sated total hardness” rather than the total hardness.
Compensated hardness is calculated as follows:

where
THC = compensated hardness in mg/L as CaC03

TH = total hardness in mg/L as CaC03

TC = total cations in mg/L, all expressed as CaC03

Compensated hardness (THC) in mg/L is converted to
grains per gallon by multiplying by 0.0584 or dividing
by 17.1.

(6) Removal of noncarbonated hardness following
lime softening. In some cases, it is more economical to
remove noncarbonated hardness in cation exchanges
than by application of soda ash. This method involves
the use of lime for reduction of carbonate hardness.
Following recarbonation, the water is filtered. Then all
or part of the water, depending on the final hardness
desired, is treated in cation exchange softeners for the
removal of noncarbonated hardness. The technique is
most suitable to those areas where regeneration salt
can be obtained at a low cost.

(7) Comparison on lime-soda ash and cation ex-
change processes. Although the purpose of both the
lime-soda ash process and the cation exchange process
is to achieve removal of calcium and magnesium ions,
the modes of operation and the quality of the resultant
water are somewhat different.

(a) Turbidity, iron, and manganese. Lime-soda
softening also effects removal of turbidity and iron
and manganese, whereas cation exchange softening
may have to be preceded by conventional treatment
for removal of suspended matter and iron and manga-
nese.

the water. In contrast, the water entering a cation ex-
change softener must be disinfected in order to pre-
vent the growth of bacterial slimes within the soften-
ing resin.

(c) Total dissolved solids. Total dissolved solids
concentrations of water are usually lowered by lime-
soda ash softening, especially if most of the hardness
initially present is carbonate hardness. However, ap-
plication of soda ash to remove noncarbonated hardness
results in a slight increase of TDS concentrations.
Softening of water by cation exchange processes al-
ways results in an increase in TDS levels, because the
sodium required to replace calcium and magnesium in
the water has a mass 1.15 times as large as the calcium
replaced and 1.89 times as large as the magnesium re-
placed.

2-11. Iron and manganese control.

a. Occurrence of iron and manganese. Dissolved
iron and manganese are encountered principally in
ground waters devoid of dissolved oxygen, Normal,
oxygenated surface waters do not contain significant
concentrations of these metals; however, stagnant
water, found in the bottom of thermally-stratified

2-24



TM 5-813-3/AFM 88-10, Vol 3

reservoirs, sometimes contain dissolved iron and man-
ganese. Their presence in solution is associated with
anaerobic conditions near the bottom of the reservoir.

b. Effects of iron and manganese. Dissolved iron in
excess of 1 or 2 mg/L will cause an unpleasant taste,
and on standing, the water will develop a cloudy ap-
pearance. Iron concentrations appreciably greater
than 0.3 mg/L will cause red stains on plumbing fix-
tures and laundry. Similarly, manganese will cause
black stains if present to the extent of more than about
0.05 mg/L. Deposits of iron and manganese can build
up in water distribution systems and periodic “flush-
outs” of these deposits result in objectionable color and
turbidity at the consumer’s tap.

c. Removal by oxidation and filtration. Oxidation
can be accomplished with dissolved oxygen, added by
aeration, and by the addition of an oxidizing chemical,
such as chlorine, chlorine dioxide, potassium perman-
ganate, or ozone. Manganese is more difficult than
iron to oxidize and precipitate. In the absence of man-
ganese, iron can often be removed with minimum
treatment, consisting of aeration followed by direct fil-
tration. In general, aeration alone will not oxidize
manganese unless the pH is raised to about 9,5. Strong
oxidants, such as chlorine or potassium permanganate,
are effective at lower pH values. To insure oxidation,
precipitation and agglomeration of iron and manga-
nese and their essentially complete removal, at least
three treatment steps are usually necessary: aeration,
contact time, and filtration. An aerator containing
trays of coke, limestone, etc., as mentioned in para-
graph 2-3c is commonly used. Reaction time is pro-
vided by a contact or contact-sedimentation basin hav-
ing a detention period of at least 30 minutes. Filtra-
tion is accomplished by conventional single or multi-
media filters designed for a filtration rate of at least
3.0 gpm per square foot. The aeration step is frequent-
ly supplemented by a chemical oxidant, such as chlo-
rine or permanganate. Flocculation is advantageous in
the contact basin, particularly if iron exceeds about 2
mg/L.

d. Removal by ion exchange. The cation exchange
(sodium zeolite) softening process, under proper condi-
tions, is capable of removing limited amounts of dis-
solved (unoxidized) iron and manganese. For applica-
tion of this process, it is essential that the raw water
and wash water contain no dissolved oxygen and that
the sum of the iron and manganese concentrations not
exceed about 0.5 mg/L. The presence of oxygen or
higher concentrations of iron and manganese will
cause rapid fouling of the exchange resin with conse-
quent loss of removal capacity. If fouling occurs, treat-
ment of the resin with sodium bisulfite solution and
dilute hydrochloric or sulfuric acid will be required to
restore capacity.

e. Removal by lime-soda softening. Lime-soda so f-

tening is an effective means of removing both iron and
manganese.

f. Stabilization of iron and manganese. Under some
circumstances, stabilization of iron and manganese by
application of a polyphosphate compound may be ac-
ceptable. The iron and manganese in the water are
maintained in a dispersed state through the complet-
ing action of a polyphosphate compound. Dosages of
about 5 mg/L of sodium hexametaphosphate for each
mg/L of iron and manganese are reasonably effective
however, the total polyphosphate dosage should not

phate stabilizing compound must be added to the
water prior to chlorination. If the chlorine is applied
first, it will oxidize the iron and manganese to in-
soluble forms rendering the stabilizing agent ineffec-
tive. Stabilization of concentrations of iron and man-
ganese in excess of approximately 1.0 mg/L is general-
ly not satisfactory. Also, stabilization will not persist
if the water is heated because heating coverts poly-
phosphates to orthophosphates which have no stabiliz-
ing power. Stabilization, although helpful, is not a sub-
stitute for iron and manganese removal, and, in gen-
eral, should be viewed as a temporary expedient to be
used pending installation of removal facilities.

2-12. corrosion and scale control.

“Corrosion” can be defined as the deterioration of
metal by direct chemical or electrochemical reaction
with its environment. “Scale” refers to an accumula-
tion of solids precipitated out of the water. In water
treatment, corrosion and scale are closely associated.
Both must be considered in connection with the design
and operation of treatment works. This scale may be
desirable because it can provide a measure of protec-
tion against corrosion. However, thick layers of scale
are detrimental in both hot and cold water systems. It
is essential to produce a “balanced” water that is
neither highly corrosive nor excessively scale forming.

a. Corrosion.
(1) The extent and nature of corrosion reactions

depend upon many factors. Among the most impor-
tant are the chemical and physical nature of the water,
its velocity, pipe metallurgy and pipe coating. In exist-
ing systems, where corrosion is a problem, most of
these factors, with the exception of the chemical
nature of the water, are not readily susceptible to
change. Consequently, for these situations, emphasis
must be placed on adjustment of the water’s chemical
quality as the only practical means of corrosion control
in an existing system. Controllable factors are princi-
pally calcium content, alkalinity and PH. Certain cor-
rosion inhibitors can also be used, but relatively few
are suitable for potable water systems.

(2) Treatment to insure deposition and mainte-
nance of a thin layer of calcium carbonate on the pipe

2-25



TM 5-813-3/AFM 88-10, Vol 3

interior is one widely used means of corrosion control.
This control method, while not infallible, has been
fairly successful in minimizing the corrosion rate of
iron pipe. The rate of formation of calcium carbonate
is favored by high concentrations of calcium and bi-
carbonate and carbonate alkalinity. Protection of this
type cannot be attained in waters containing very low
concentrations of calcium and alkalinity.